

## Summary of test results

**EN 12600:2002, Glass in building – Pendulum test –  
Impact test method and classification for float glass,**

Manufacturer: **Saint-Gobain Glass Deutschland GmbH**  
 Address: **Münsterbachstrasse  
52222 Stolberg  
Germany**

Summary of test report no: **89217210-01 (for details is referred to the complete test report)**  
 Date of summary: **September 28, 2023**  
 Product description: **EASYSAFE Mirror applied on nominal thickness 4 and 6mm,**

|                                                       |                   |
|-------------------------------------------------------|-------------------|
| <b>Average thickness of the 4 measurements</b>        | <b>3.93 mm</b>    |
| <b>Because of asymmetric composition: Impact side</b> | <b>Glass side</b> |
| <b>Performance classification</b>                     | <b>3(B)3</b>      |

Classification:

|                                                       |                   |
|-------------------------------------------------------|-------------------|
| <b>Average thickness of the 4 measurements</b>        | <b>5.97 mm</b>    |
| <b>Because of asymmetric composition: Impact side</b> | <b>Glass side</b> |
| <b>Performance classification</b>                     | <b>2(B)2</b>      |

2-10-2023

X



Ondertekend door: Salah El Bardai

2-10-2023

X



Ondertekend door: Jaring de Wolff

**NOTE: This summary is not a certificate**